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Frequency Stability

Test Conditions LTE M1 Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0022
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0010

-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0005

Note:

1. Normal Voltage =12 V. ; Battery End Point (BEP) =8 V. ; Maximum Voltage =32 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE M1 Band 12

Peak-to-Average Ratio
Mode LTE M1 Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 7.33 5.59 8.55 8.32
Middle CH 8.38 8.46 8.46 8.52 PASS
Highest CH 6.29 6.99 8.32 8.55
TEL : 886-3-327-3456 Page Number 1 Al12-1 of 13

FAX . 886-3-328-4978
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26dB Bandwidth

Mode LTE M1 Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - - - 1.28 1.52 - - - -
Middle CH - - - - - - 1.44 1.48 - - - -
Highest CH - - - - - - 1.36 1.40 - - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE M1 Band 12

Lowest Channel / 10MHz / QPSK
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Occupied Bandwidth

Mode LTE M1 Band 12 : 99%0BW(MHZz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - - - 1.14 1.08 - - - -
Middle CH - - - - - - 1.12 1.08 - - - -
Highest CH - - - - - - 1.12 1.1 - - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG870921

LTE M1 Band 12

Spectrum koa Spectrum X ka
Ref Level 30.00 dém  Offset 10.70 b w RBW 30 khz Ref Level 30.00 dBm  Offset 10.70 dB w RBW 30 khz
o At 30dB SWT 126.4ps @ VBW 100kHz Mode Auto FFT o Att 30d8 SWT 126.4 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max o7 ™ax
mi[1] 14.10 dBm)| Mi[1] 14.51 dBm)|
- 699.8840 MHz| - 700.0240 MHZ]
"Y Oce Bw 1.138861139 MHZ| Occ Bw 1.078921079 MHZ|
10 d ‘}r A2 10 di ¥
od : [ od
-10 f -10
[ 1A T
20d 7 n 20d
I b \
30 1 o a0 ,
d s )“U | My
-40 -40
Ve Ky A T
50 i bt 50 \uf‘ \ i
o, iy
i VALY, i) ,@baww“f”“‘ LR e T N A
GCF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
M1 T 599,884 MRz 14.10 dbm ML T 700.024 MRz 14.51 dém
T1 1 699.6244 MHz 0.79 d8m Oce Bw 1.138861139 MHz T1 1 699.6843 MHz 9.69 dom Occ Bw 1.078921079 MHz
T2 1 700.7632 MHz 8,06 dém T2 1 700.7632 MHz 7.08 dBém
X T & X T
L L J L L J
Date: 9.0CT.2018 05:59.04 Date: 9.0CT.2018 06.01:10
Spectrum koa Spectrum X o
Ref Level 30.00 dém  Offset 10.70 b w RBW 30 khz Ref Level 30.00 dBm  Offset 10.70 dB w RBW 30 kHz
o At 30dB SWT 126.4 ps @ VBW 100kHz Mode Auto FFT o Att 30d8 SWT 126.4 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7k Max [erPx max
m1[1] 14.77 dbm| Mi[1] 13.99 dBm)|
- 703.86840 MHz| - 703.5240 MHz|
‘: Occ Bw 1.118881119 MHz| Occ Bw 1.078921079 MHz|
10d 7.], o “:} 10 di
0 f \ 0
-10 -10
2% :
20d f \‘\ 20d \
a0 Pl a0 +
il Y i
i - I,
P 10 \M% n W:,Lw
50 -~ i, 5 sl \’mﬁ i
o Pyt W d A
Al LR T iy ":a'ﬁ"aa"ﬁl'"” T st
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 703.884 MHz 14.77 d8m 1 703.524 MHz 13.99 dém
T1 L 703.1643 MHz 6.87 dBm Oce Bw 1.118881119 MHz T1 1 703.1843 MHz 8.89 dom Occ Bw 1.078921079 MHz
T2 1 704.2832 MHz 4.53 dBm T2 1 704.2632 MHz 6.49 dBm
X T & X T
L L J L L J
Date: $.0CT.2018 061543 Date: .0CT.2018 06.16:58
E (x) 2 Spectrum T
Ref Level 30.00 dém  Offset 10.70 cb w RBW 30 khz Ref Level 30.00 cBm  Offset 10.70 dB w RBW 30 kHz
jo Att 30d8 SWT 126.4ps @ VBW 100 kHz Mode Auto FFT fo Att 30d8 SWT 126.4 ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
ML 14.25 dbm| Mili] 13.64 dBm
20 714.7360 MHz| 20 714.6760 MHz|
occBw M 1.118881119 MHz| occBw_ M1 1.098901099 MHz|
10d ".UJ\ r o l‘ }
0d j | 0 ] \
I J Nl
5 7| S v
i I
& viTd 1 & Nl \
)
o 2N 1"‘1 . s Y
J\ W' Y e I W
20 m MMJHJL‘ Mo - PRI = WM"“nm
ok, s b A Bty b psditrons s sl b
GF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 714.736 MHz 14.25 dBm ML 1 714.676 MAz 13.64 dam
T1 L 714.2168 MHz 2,82 dBm Oce Bw 1.118881119 MHz T1 1 714.2368 MHz 9.77 dém Occ Bw 1.098901099 MHz
T2 1 715.3357 MHz 6.52 dam T2 1 715.3357 MKz 3.14 dam
) T ea ) aimn e
L L J L L J
Date: 9.0CT.2018 06.28:40 Date: 9.0CT.2018 062558

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Conducted Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG870921

LTE M1 Band 12/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

p
[ ] o

Spectrum (%) "-g-‘ Spectrum z

Ref Level 30.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit fheck PARS [ SPURIGHIE CHNEKABS_ PARS

20 ghine _FPURIOUS LINE_ABS PABS 20 ghine _FPURIOUS LINE_ABS PABS

wd A 10 dem ﬁ

od I \\ 0 dBm }

-10 d8m -10d

“SPURIOUS_LINE_ABS_ Iﬁ )J

-20 dBm 20d N

30 di b\“{f: " .30 dBm | I\VM 4

40 d8 \)‘h \ -40 dBm } L.I\ j,l"! v

- A \’v\‘J /v\Jll*w»J" UIUALJ ol AAM UL | )
i ’L »‘.@Aﬁu Ly .

Stact 6900 Mz 3003 pts Stop 709.0 MHz } (|('Start 706.0 MHz 3003 pts Stop 725.0 MHz

Spurious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency |__PpoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | __pPowerabs | ALimit
800.000:Mifz 1 605.000 Mz 100,000 kis2 698.84221 MHz -33.39 dBm -20.39 dB | 706.000 MHz | 716.000 MHz 100.000 kHz 715.23576 Mhz 13.87 dBm -16.13 dB
698.500 MHz | 699.000 MHz 30.000 kHz 698.90145 MHz -33.18 dBm -20.19 de 716,000 MHz | 716.100 MHz | ETRTTS R e S eedo
SRvioo0 e Z09.000 MHE 100,000 khz C59.7o42+ MHz 13.05 dém -16.94 dB 716.100 MHz 725.000 MHz | 100.000 kHz 716.53122 MHz | -31.46 dBm -18.46 dB

v - T
(LI )i ] OO T —

J

Date: 9.0CT.2018 06:07:42

L

Date: 9.0CT.2018 06:23:55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

-
3 o
Spectrum (%) Spectrum
Ref Level 30.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr O AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PABS 20 ghine _FPURIOUS LINE_ABS PABS
od 10 d8
o Jaal - e
-10 d8m I x -10 dB I
SPURIOUS_LINE_ABS_ ( L f
20 dBm \] -20 d H
30de fi - &V
J"N\%\ \ 40 dém t oM
& W
# -50 defn -
=
LF'W““M ,.J\ A
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emi”i‘“l‘s | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequenc | __powerabs | ALimit
690.000 MHz 698,900 MHz 100,000 kHz 698.,85099 MHz -35.07 dBm -22.07 dB | 706.000 MHZ 716,000 MRz 100,000 Kitz T 6.16 dom —29.60.08
698.900 MHz 699.000 MHz 30.000 kHz 698.99166 MHz -32.97 dBém -19.97 dB 716.000 MHz 716.100 MHz | 30,000 kiia 716 00994 MHz TS TR
G39.000:1dH2 209000 Mz 100.000 kHz 700.36364 MHz 5.73 dBm -24.27.d8 | 716.100 MHz 725.000 MHz | 100.000 kHz 716.23781 MHz | -33.99 dBm -20.99 dB
N G v T —
L J J L )i ]
Date: 9.0CT.2018 06:00:28 .
TEL : 886-3-327-3456 Page Number 1 A12-9 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG870921

LTE M1 Band 12/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

p
o

Spectrum (%) "-g-‘ Spectrum z
Ref Level 30.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr

Limit §heck PARS [ SPURIGHIE CHNEKABS_ PARS
20 ‘HHH BPURIOUS_) INE_ABS PABS 20 db::IIP sPURIOUS_LINE_ABS PABS
10d m 10 dBm ﬂ
0d 0 dBm (v
-10 d8m -10d
“SPURIOUS_LINE_ABS_ 1

I |
H f -30 dém /“(
ﬂ P h -40 dBm n ‘ ff-[
LAV I oA |k p

Stact 6900 Mz 3003 pts Stop 709.0 MHz } (|('Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__PpoweraAbs | Alimit | Rangelow | RangeUp | RBW | Frequency | _pPowerabs | ALimit

800.000:Mifz 1 605.000 Mz 100,000 kis2 698.89555 MHz -31.07 dBm -18.07 dB | 706.000 MHz | 716.000 MHz | 100.000 kHz 715.19580 MHz 12.93 dBm -17.07 dB

698.900 MHz 699.000 MHz 30.000 kHz 698.97178 MHz -29.77 dBm -16.77 dB 716.000 MHz 716.100 MHz | 30.000 kHz 716.00804 MHz | 229,22 dém 216,22 dB

699.000 MHz | 709.000 MHz 100.000 kHz 609.71429 MHz 12.90 dBm -17.10 de 716,160 MHz S5t PR 150 o0a i S TeTTTE M a5 dh S 758

~ - T
J GHRRRRRED o0 il ] T —

Date: 9.0CT.2018 06:04:42

L

Date: 9.0CT.2018 06:24:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

) G &
J J ‘

Date: 9.0CT.2018 06:02:55

L

1

J

Date: 9.0CT.2018 06:27:05

-
3 o

Spectrum (%) Spectrum

Ref Level 30.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 10.70 d& Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr O AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS

20 ghine _PURIOUS LINE_ABS PABS 20 dhine _$PURIOUS LINE_ABS PABS

od 10 d8

o P - My

-10 d8m r \ -10 dB }

SPURIOUS_LINE_ABS_ k r

20 dBm l -20 d l})

a0 ds ) 30 di

o Wl o LAY

P SO (o012

bt Al JU v
Ltk

Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz

Spurious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | __powerabs | ALimit
690.000 MHz 698,900 MHz 100,000 kHz 698.80664 MHz ~31.30 dBm -18.30 dB | 706.000 MHZ 716.000 MHz | 100,000 Kz 714.63636 MHz 5.66 dom 243408
596.900.MH2 | 699.000 Mz 30,000 khz S50.5H 46 MH2 =30:33 dun -17.33 d8 716.000 MHz | 716.100 MHz | 30.000 kHz 716,02233 MHz | -35.62 dBm -22.62 dB
G39.000:1dH2 209000 Mz 100.000 kHz 700.59341 MHz 4.15 dBm -25.85 d8 | 716.100 MHz 725.000 MHz 100.000 kHz 716.45120 MHz -36.06 dBm -23.06 dB

(11—

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG870921

Conducted Spurious Emission

LTE M1 Band 12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dém Offset 10.70 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rthm-,k PARS Limit Tmrk PARS
e $PURIOUS LINE ABS PABS Line $PURIOUS LINE ABS PABS
-10 4éff -10 dafE—
| SPURIOUS_LINE_ABS_
-20 dBr
-30 dBr -30 dBr
-40 dBm- -40 dBm
T TN T R 1 A A R B o
50 db ! 0 50de 2
: ]
-70 dBi -70 dB
-80 dB -80 dp
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 466.86657 MHz -56.91 dBm -43.91 dB 30.000 MHz 690.000 MHz 100.000 kHz 687.52624 MHz -54.63 dBm -41.63 dB
725,000 MHz 1,000 GHz | 100.000 kHz 991.07143 MHz -58.21 dBm -45.21 dB 725,000 MHz 1.000 GHz 100.000 kHz 933.65385 MHz -58.39 dBm -45,39 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -42.91 dBm -29.91 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -44,78 dBm -31.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79228 GHz -43.45 dBm -30.45 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.88676 GHz -43.39 dBm -30.39 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55261 GHz -43,20 dBm -30.20 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.55461 GHz -43.24 dBm -30.24 d&
i
L )i J QLD o8 L J{ ) QNI o8

Date: 9.0CT.2018 06:08:44

Date: 9.0CT.2018 06:05:41

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.
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Report No. : FG870921

LTE M1 Band 12 / 10MHz

Spectrum mv: Spectrum l:g:
Ref Level 0.00 dem Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ihm—.k PABS Limit rI‘hpr.k PARS
_10 diRE—$PURIOUS LINE ABS PABS _10 4dRE—$PURIOUS LINE ABS PABS
SPURIO E_ABS_ E_ABS_
-30 dBm -30 dBr
-40 dBm -40 dBm
- ] I rep e s
50 de ] —— 50 d = =
3 .
-70 dB =70 dBi
-80 dB; -80d
-90 d -90d
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit |
30,000 MHz 690.000 MHz | 100.000 kHz 469.17541 MHz -57.33 dBm -44.33 dB 30.000 MHz 690.000 MHz 100.000 kHz 469.17541 MHz -57.12 dém -44.12 dB
725,000 MHz 1,000 GHz | 100.000 kHz | 979.80769 MHz -58.22 dBm -45.22 dB 725,000 MHz | 1,000 GHz 100.000 kHz | 937.50000 MHz -58.14 dBm | -45.14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -43.62 dBm -30.62 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -41.22 dBm -28.22 dB
3.000 GHz | 7.000 GHz 1.000 MHz 6.78278 GHz | -42,99 dBm -29.99 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.79878 GHz -43.25 dBm -30.25 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.55511 GHz -43.15 dBm -30.15 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.54211 GHz -43.20 dBm -30.20 dB
' hif
L J{ J 4 ( J J 4 ()
Date: 9.0CT.2018 06:19:14 Date: 9.0CT.2018 06:18:13
Highest Channel / QPSK Highest Channel / 16QAM
Spectrum b Spectrum b
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 10.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(01 Avgrwr
PABS Limit rlherk
INE_ABS PABS _10 4dRE—BPURIOUS LINE ABS
LINE_ABS_
-30 dB -30 dé
40 dB| -40 dB
S
T O R i T _ izl PP PR T it e L
-50 de .~ — 50 der e T =
v 2
70de 70 dB
80 dp 80 dp
90 de 90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz | 100.000 kHz 476.43178 MHz -57.93 dém -44.93 dB 30.000 MHz 690.000 MHz 100.000 kHz 476.43178 MHz -58.03 dém -45.03 dB
725,000 MHz 1,000 GHz | 100.000 kHz | 733.92857 MHz -57.20 dém -44,20 dB 725,000 MHz | 1.000 GHz 100.000 kHz | 997.93956 MHz -58,27 dBm | -45.27 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42914 GHz -41.87 dBm -28.87 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42914 GHz -41.56 dBm -28.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.77978 GHz | -43,47 dBm -30.47 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.92326 GHz -43.19 dBm -30.19 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55211 GHz -43,32 dBm -30.32 de 7.000 GHz 9.000 GHz 1.000 MHz 7.54861 GHz -43.11 dBm -30.11 dB
( )t J ¢ ( )| J e
Date: 9.0CT.2018 06:23:01 Date: 9.0CT.2018 06:21:47

TEL : 886-3-327-3456
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Report No. : FG870921

Frequency Stability

Test Conditions LTE M1 Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0016
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0000
20 Battery End Point 0.0027

Note:

1. Normal Voltage =12 V. ; Battery End Point (BEP) =8 V. ; Maximum Voltage =32 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2/ 1.4MHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted EIRP
Channel Mode -
Size | Offset| L | M| H [Power (dBm)|Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 6 0 0jJ]0]O0 22.98 0.1986 25.48 0.3532
Middle QPSK 6 0 oj|o]oO 23.09 0.2037 25.59 0.3622
Highest 6 0 0jJ]0]O0 23.45 0.2213 25.95 0.3936
Lowest 6 0 o|0]O 22.92 0.1959 25.42 0.3483
Middle 16QAM 6 0 oj|O0]oO 23.16 0.2070 25.66 0.3681
Highest 6 0 0j]0]O 23.39 0.2183 25.89 0.3882
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted EIRP
Channel Mode 5
Size |Offset| L | M| H [Power (dBm)|Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 6 0 0j]0]1 22.97 0.1982 25.47 0.3524
Middle QPSK 6 0 0|01 23.08 0.2032 25.58 0.3614
Highest 6 0 0j]0]1 23.44 0.2208 25.94 0.3926
Lowest 6 0 0|01 22.89 0.1945 25.39 0.3459
Middle 16QAM 6 0 0j]0]1 23.17 0.2075 25.67 0.3690
Highest 6 0 0|01 23.37 0.2173 25.87 0.3864
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted EIRP
Channel Mode -
Size |Offset| L | M| H [Power (dBm)|Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 6 0 0|0 3 22.90 0.1950 25.40 0.3467
Middle QPSK 6 0 0]0] 3 23.07 0.2028 25.57 0.3606
Highest 6 0 0|0 3 23.45 0.2213 25.95 0.3936
Lowest 1 5 0]0] 3 22.74 0.1879 25.24 0.3342
Middle 16QAM 1 5 0|0 3 22.89 0.1945 25.39 0.3459
Highest 1 5 0]0] 3 23.21 0.2094 25.71 0.3724
Limit EIRP < 2W Result PASS

Bl-1of 6
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LTE Band 2 / 10MHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted EIRP
Channel Mode -
Size |Offset| L | M| H [Power (dBm)|Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 6 0 0o|j]0]| 7 22.97 0.1982 25.47 0.3524
Middle QPSK 6 0 o|j]0]|7 23.10 0.2042 25.60 0.3631
Highest 6 0 0|07 23.44 0.2208 25.94 0.3926
Lowest 6 0 o|j]0]|7 22.96 0.1977 25.46 0.3516
Middle 16QAM 6 0 0|07 23.17 0.2075 25.67 0.3690
Highest 6 0 o|j]0]|7 23.37 0.2173 25.87 0.3864
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted EIRP
Channel Mode -
Size | Offset| L | M | H |Power (dBm)Power (Watts] EIRP(dBm) EIRP(W)
Lowest 6 0 00|11 23.02 0.2004 25.52 0.3565
Middle QPSK 6 0 0|0 |11 23.16 0.2070 25.66 0.3681
Highest 6 0 00|11 23.37 0.2173 25.87 0.3864
Lowest 6 0 0|0 |11 23.02 0.2004 25.52 0.3565
Middle 16QAM 6 0 00|11 23.22 0.2099 25.72 0.3733
Highest 6 0 0|0 |11 23.37 0.2173 25.87 0.3864
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted EIRP
Channel Mode -
Size |Offset| L | M| H [Power (dBm)|Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 6 0 0] 0|15 23.00 0.1995 25.50 0.3548
Middle QPSK 6 0 0| 0|15 23.15 0.2065 25.65 0.3673
Highest 6 0 0] 0|15 23.46 0.2218 25.96 0.3945
Lowest 6 0 0] 0|15 22.97 0.1982 25.47 0.3524
Middle 16QAM 6 0 0] 0|15 23.25 0.2113 25.75 0.3758
Highest 6 0 0| 0|15 23.41 0.2193 2591 0.3899
Limit EIRP < 2W Result PASS

Bl-2of 6
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LTE Band 4 / 1.4AMHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted EIRP
Channel Mode -
Size |Offset| L | M| H [Power (dBm)|Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 0 0o|0]O 23.06 0.2023 25.56 0.3597
Middle QPSK 1 0 0jJ]0]O0 23.02 0.2004 25.52 0.3565
Highest 1 0 0o|0]O 23.29 0.2133 25.79 0.3793
Lowest 6 0 0jJ]0]O0 23.07 0.2028 25.57 0.3606
Middle 16QAM 6 0 0j]0]O 23.14 0.2061 25.64 0.3664
Highest 6 0 0jJ]0]O0 22.96 0.1977 25.46 0.3516
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted EIRP
Channel Mode -
Size | Offset| L | M | H |Power (dBm)Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 0|01 23.03 0.2009 25.53 0.3573
Middle QPSK 1 0 0j]0]1 23.01 0.2000 25.51 0.3556
Highest 1 0 0|01 23.28 0.2128 25.78 0.3784
Lowest 6 0 0j]0]1 23.40 0.2188 25.90 0.3890
Middle 16QAM 6 0 0|01 23.32 0.2148 25.82 0.3819
Highest 6 0 0j]0]1 23.10 0.2042 25.60 0.3631
Limit EIRP <1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted EIRP
Channel Mode -
Size |Offset| L | M| H [Power (dBm)|Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 5 0]0] 3 22.96 0.1977 25.46 0.3516
Middle QPSK 1 5 0|0 3 23.04 0.2014 25.54 0.3581
Highest 1 5 0]0] 3 23.28 0.2128 25.78 0.3784
Lowest 6 0 0|0 3 23.32 0.2148 25.82 0.3819
Middle 16QAM 6 0 0]0] 3 23.29 0.2133 25.79 0.3793
Highest 6 0 0|0 3 23.09 0.2037 25.59 0.3622
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted EIRP
Channel Mode -
Size |Offset| L | M| H [Power (dBm)|Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 5 0|07 22.99 0.1991 25.49 0.3540
Middle QPSK 1 5 o|j]0]|7 22.99 0.1991 25.49 0.3540
Highest 1 5 0|07 23.29 0.2133 25.79 0.3793
Lowest 6 0 o|j]0]|7 23.39 0.2183 25.89 0.3882
Middle 16QAM 6 0 0|07 23.29 0.2133 25.79 0.3793
Highest 6 0 o|j]0]|7 23.12 0.2051 25.62 0.3648
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted EIRP
Channel Mode -
Size | Offset| L | M | H |Power (dBm)Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 5 00|11 23.06 0.2023 25.56 0.3597
Middle QPSK 1 5 0|0 |11 23.04 0.2014 25.54 0.3581
Highest 1 5 00|11 23.32 0.2148 25.82 0.3819
Lowest 6 0 0|0 |11 2341 0.2193 25.91 0.3899
Middle 16QAM 6 0 00|11 23.33 0.2153 25.83 0.3828
Highest 6 0 0|0 |11 23.17 0.2075 25.67 0.3690
Limit EIRP <1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted EIRP
Channel Mode -
Size |Offset| L | M| H [Power (dBm)|Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 0 0] 0|15 23.49 0.2234 25.99 0.3972
Middle QPSK 1 0 0| 0|15 23.31 0.2143 25.81 0.3811
Highest 1 0 0] 0|15 23.19 0.2084 25.69 0.3707
Lowest 6 0 0| 0]15 23.28 0.2128 25.78 0.3784
Middle 16QAM 6 0 0] 0|15 23.58 0.2280 26.08 0.4055
Highest 6 0 0| 0|15 23.12 0.2051 25.62 0.3648
Limit EIRP < 1W Result PASS
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SPORTON LAB.

LTE Band 12 / 1.4MHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted ERP
Channel Mode -
Size |Offset| L | M | H [Power (dBm)[Power (Watts)| ERP(dBm) ERP(W)
Lowest 1 5 0o|0]O 22.88 0.1941 23.23 0.2104
Middle QPSK 1 5 0jJ]0]O0 23.00 0.1995 23.35 0.2163
Highest 1 5 0o|0]O 22.85 0.1928 23.20 0.2089
Lowest 1 0 0jJ]0]O0 22.88 0.1941 23.23 0.2104
Middle 16QAM 1 0 0j]0]O 22.97 0.1982 23.32 0.2148
Highest 1 0 0jJ]0]O0 22.89 0.1945 23.24 0.2109
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted ERP
Channel Mode -
Size | Offset| L | M [ H |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 5 0|01 22.83 0.1919 23.18 0.2080
Middle QPSK 1 5 0j]0]1 23.06 0.2023 23.41 0.2193
Highest 1 5 0|01 22.80 0.1905 23.15 0.2065
Lowest 1 5 0j]0]1 22.87 0.1936 23.22 0.2099
Middle 16QAM 1 5 0|01 23.00 0.1995 23.35 0.2163
Highest 1 5 0j]0]1 22.67 0.1849 23.02 0.2004
Limit ERP < 3W Result PASS
LTE Band 12 / 5MHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted ERP
Channel Mode -
Size | Offset| L | M | H [Power (dBm)[Power (Watts)| ERP(dBm) ERP(W)
Lowest 1 5 0]0] 3 22.93 0.1963 23.28 0.2128
Middle QPSK 1 5 0|0 3 23.06 0.2023 23.41 0.2193
Highest 1 5 0]0] 3 22.86 0.1932 23.21 0.2094
Lowest 1 5 0]0] 3 22.89 0.1945 23.24 0.2109
Middle 16QAM 1 5 0]0] 3 23.01 0.2000 23.36 0.2168
Highest 1 5 0]10] 3 22.77 0.1892 23.12 0.2051
Limit ERP < 3W Result PASS
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LTE Band 12 / 10MHz (Average) (GT - LC = 2.5 dB)
RB Index Conducted ERP
Channel Mode -

Size |Offset| L | M | H [Power (dBm)[Power (Watts)| ERP(dBm) ERP(W)
Lowest 1 5 0|07 23.12 0.2051 23.47 0.2223
Middle QPSK 1 5 o|]0]| 7 23.13 0.2056 23.48 0.2228
Highest 1 5 0|07 23.22 0.2099 23.57 0.2275
Lowest 1 0 o|]0]| 7 23.18 0.2080 23.53 0.2254
Middle 16QAM 1 0 0|07 23.16 0.2070 2351 0.2244
Highest 1 0 o|]0]| 7 23.09 0.2037 23.44 0.2208

Limit ERP < 3W Result PASS
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Radiated Spurious Emission

Part 24E LTE Band 2

LTE Band 2/ 20MHz / QPSK

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3707 -50.25 -13 -37.25 -68.05 -60.55 1.98 12.28 H
5560 -56.30 -13 -43.30 -717.54 -66.44 2.14 12.28 H
7414 -51.73 -13 -38.73 -76.62 -59.72 2.17 10.15 H
H
Lowest
3707 -55.35 -13 -42.35 -72.58 -65.65 1.98 12.28 \%
5560 -55.96 -13 -42.96 -77.43 -66.10 2.14 12.28 \%
7414 -51.66 -13 -38.66 -76.63 -59.65 2.17 10.15 \%
\%
3742 -49.25 -13 -36.25 -66.96 -59.51 2.00 12.25 H
5615 -56.22 -13 -43.22 -77.39 -66.45 2.13 12.36 H
7486 -51.69 -13 -38.69 -77.11 -59.59 212 10.03 H
H
Middle
3742 -53.00 -13 -40.00 -70.19 -63.26 2.00 12.25 \%
5615 -56.45 -13 -43.45 -77.81 -66.68 2.13 12.36 \%
7486 -52.47 -13 -39.47 -77.03 -60.37 212 10.03 \%
\%
3784 -52.89 -13 -39.89 -70.49 -63.10 2.02 12.23 H
5676 -55.28 -13 -42.28 -76.48 -65.61 211 12.45 H
7368 -51.89 -13 -38.89 -76.67 -59.93 2.20 10.24 H
H
Highest
3784 -55.47 -13 -42.47 -72.61 -65.68 2.02 12.23 \%
5676 -56.21 -13 -43.21 -77.57 -66.54 211 12.45 \%
7368 -53.02 -13 -40.02 -76.77 -61.06 2.20 10.24 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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Part 27L LTE Band 4

LTE Band 4 / 20MHz / 16QAM

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3427 -46.49 -13 -33.49 -63.33 -56.86 1.81 12.18 H
5135 -54.24 -13 -41.24 -74.86 -64.06 2.30 12.13 H
8558 -45.54 -13 -32.54 -73.95 -55.95 2.16 12.58 H
H
Lowest
3427 -48.78 -13 -35.78 -65.15 -59.15 1.81 12.18 \%
5135 -55.67 -13 -42.67 -76.23 -65.49 2.30 12.13 \%
8558 -45.86 -13 -32.86 -73.65 -56.27 2.16 12.58 \%
\%
3448 -44.47 -13 -31.47 -61.48 -54.89 1.83 12.24 H
5170 -52.90 -13 -39.90 -73.54 -62.74 2.29 12.13 H
8621 -46.76 -13 -33.76 -75.59 -57.13 2.18 12.55 H
H
Middle
3448 -49.71 -13 -36.71 -66.25 -60.13 1.83 12.24 \%
5170 -56.49 -13 -43.49 -77.05 -66.33 2.29 12.13 \%
8621 -47.02 -13 -34.02 -75.1 -57.39 2.18 12.55 \%
\%
3476 -47.57 -13 -34.57 -64.93 -58.05 1.85 12.33 H
5212 -56.27 -13 -43.27 -76.93 -66.14 2.27 12.14 H
8683 -47.65 -13 -34.65 -76.78 -57.97 2.21 12.53 H
H
Highest
3476 -50.35 -13 -37.35 -67.25 -60.83 1.85 12.33 \%
5212 -57.30 -13 -44.30 -77.85 -67.17 2.27 12.14 \%
8683 -47.95 -13 -34.95 -76.17 -58.27 2.21 12.53 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Part 27H LTE Band 12

LTE Band 12/ 10MHz / QPSK

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -46.61 -13.00 -33.61 -57.83 -51.05 1.15 7.74 H
2100 -61.14 -13.00 -48.14 -76.18 -67.79 1.38 10.18 H
2800 -59.91 -13.00 -46.91 -75.84 -67.05 1.45 10.74 H
H
Lowest
1400 -46.32 -13.00 -33.32 -56.76 -50.76 1.15 7.74 \%
2100 -61.57 -13.00 -48.57 -75.87 -68.22 1.38 10.18 \%
2800 -60.48 -13.00 -47.48 -76.04 -67.62 1.45 10.74 \%
\%
1408 -49.75 -13.00 -36.75 -60.98 -54.23 1.15 7.78 H
2112 -60.66 -13.00 -47.66 -76.01 -67.32 1.38 10.19 H
2816 -60.02 -13.00 -47.02 -76.03 -67.17 1.45 10.75 H
H
Middle
1408 -48.17 -13.00 -35.17 -58.61 -52.65 1.15 7.78 \%
2112 -61.47 -13.00 -48.47 -76.09 -68.13 1.38 10.19 \%
2816 -59.90 -13.00 -46.90 -75.47 -67.05 1.45 10.75 \%
\%
1416 -47.58 -13.00 -34.58 -58.81 -52.09 1.15 7.81 H
2124 -60.26 -13.00 -47.26 -75.92 -66.93 1.38 10.20 H
2832 -60.41 -13.00 -47.41 -76.50 -67.57 1.45 10.77 H
H
Highest
1416 -47.06 -13.00 -34.06 -57.50 -51.57 1.15 7.81 \%
2124 -60.76 -13.00 -47.76 -75.70 -67.43 1.38 10.20 \%
2832 -60.83 -13.00 -47.83 -76.41 -67.99 1.45 10.77 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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